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ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

ELECTRICAL COMPONENTS, FRONT BODY – GASOLINE VEHICLE

1 1011229 Locknut, #6-32 Whiz ................................................................................................................................. 1
2 1012505 Keys (set of 2) ............................................................................................................................................... 1
3 1015720 Screw, #6-32 X 1/2 Hex Washer-Head ................................................................................................. 1
4 1016630 Light, Oil ........................................................................................................................................................ 1
5 1016859 Kit, Reverse Buzzer (includes items 6 through 14) ......................................................................... 1
6 1011229 Locknut, #6-32 Whiz ............................................................................................................................ 1
7 1012431 Washer, #4 Flat ....................................................................................................................................... 2
8 1015720 Screw, #6-32 X 1/2 Hex Washer-Head ........................................................................................... 1
9 1016849 Screw, #4-24 X 0.33 Pan-Head Machine ....................................................................................... 2

10 1016851 Buzzer, Reverse (9-48 VDC) ............................................................................................................... 1
11 1016857 Wire Assembly Black #18 ................................................................................................................... 1
12 8056 Screw, #4-40 X 0.75 Round-Head Machine ................................................................................. 2
13 8057 Nut, #4-40 Hex Machine ..................................................................................................................... 2
14 8058 Lockwasher, #4 Split ............................................................................................................................ 2
15 101826301 Key Switch, 12-Volt, Off/On .................................................................................................................... 1
16 101830601 Screw and Washer Assembly ................................................................................................................. 4
17 101830701 Nut, Key Switch ........................................................................................................................................... 1
18 101834502 Cap, Black Key Switch ............................................................................................................................... 1
19 101851101 Washer, Key Switch .................................................................................................................................... 1
20 101900901 Harness Retainer ........................................................................................................................................ 3
21 AM10079 Bulk Std Keys (50) * .................................................................................................................................... 1

Note: Some parts in Reverse Buzzer Kit are not used in this application.


